

PAGE: 1 of 1

: CPSA/210663482-CA64947 **Test Report No**

Company : ASAP International Sdn. Bhd.

No.1, Jalan Sitar 33/6, Seksyen 33,

40400 Shah Alam, Selangor,

Malavsia

TEST REPORT

Sample Description Powder Free Nitrile Examination Gloves,

Device Basic UDI-DI: 955589090ASAPPFN4L

Brand Name ASAP Country of Origin Malaysia Country of Destination All countries

Size

Quantity Tested 200 pieces

Test Conducted Freedom from holes Test Method EN455 Part 1:2020

21 May 2021 - 04 June 2021 **Testing Period**

Based on submitted samples, the following results obtained:-

Acceptable Quality Limit (AQL): 1.5 Accept: 7 Found: 3

Result : Within AOL

**** End of Report ****

SIGNED FOR AND ON BEHALF OF SGS (MALAYSIA) SDN BHD

CHEE TUCK CHOON SECTION HEAD

IKM No. M/3983/6401/12/14



PAGE: 1 of 1

: CPSA/210663483-CA64948 **Test Report No** : ASAP International Sdn. Bhd. **Company**

No.1, Jalan Sitar 33/6, Seksyen 33,

40400 Shah Alam, Selangor,

Malavsia

TEST REPORT

Sample Description Powder Free Nitrile Examination Gloves,

Device Basic UDI-DI: 955589090ASAPPFN4L

Brand Name ASAP Country of Origin Malaysia Country of Destination All countries

Size

Quantity Tested 13 pieces per test

Test Conducted Force at Break During Shelf Life and After Challenge

Test Method EN 455 Part 2:2015 Ageing 70 ± 2 Deg C for 168 hrs **Testing Period** 21 May 2021 - 04 June 2021

Force at Break, N

SIZE	SAMPLE NO.	BEFORE AGING	AFTER AGING
M	1	8.4	8.1
	2	8.6	8.3
	3	9.1	8.9
	4	7.5	9.8
	5	8.2	8.8
	6	8.6	9.9
	7	8.9	8.9
	8	8.7	8.2
	9	8.1	8.2
	10	7.9	8.6
	11	9.4	9.1
	12	8.9	9.3
	13	8.5	9.3
Median		8.6	8.9
Requirement		≥ 6.0	≥ 6.0

SIGNED FOR AND ON BEHALF OF SGS (MALAYSIA) SDN BHD

**** End of Report ****

CHEE TUCK CHOON SECTION HEAD

IKM No. M/3983/6401/12/14



PAGE: 1 of 1

: CPSA/210663484-CA64949 **Test Report No**

Company : ASAP International Sdn. Bhd.

No.1, Jalan Sitar 33/6, Seksyen 33,

40400 Shah Alam, Selangor,

Malaysia

TEST REPORT

Sample Description Powder Free Nitrile Examination Gloves,

Device Basic UDI-DI: 955589090ASAPPFN4L

Brand Name ASAP Country of Origin Malaysia Country of Destination All countries

Size

Ouantity Tested 13 pieces Test Conducted **Dimensions**

Test Method EN 455 Part 2:2015

Testing Period 21 May 2021 - 04 June 2021

Based on submitted samples, the following results obtained :-

Size	M	M	M	M	M	M	M	M	M	M	M	M	M	Median
Width Median: 95±10mm	96	96	96	96	96	96	96	96	96	95	95	96	96	96
Length Median: ≥ 240mm	245	240	246	244	241	245	241	246	242	240	248	249	245	245

SIGNED FOR AND ON BEHALF OF SGS (MALAYSIA) SDN BHD

**** End of Report ****

CHEE TUCK CHOON SECTION HEAD

IKM No. M/3983/6401/12/14



PAGE: 1 of 1

: CPSA/210663485-CA64950 **Test Report No Company**

: ASAP International Sdn. Bhd. No.1, Jalan Sitar 33/6, Seksyen 33,

40400 Shah Alam, Selangor,

Malavsia

TEST REPORT

Sample Description Powder Free Nitrile Examination Gloves,

Device Basic UDI-DI: 955589090ASAPPFN4L

Brand Name ASAP Country of Origin Malaysia All countries Country of Destination

Size

Quantity Tested 5 pieces

Test Conducted Powder Content Test Method EN455 Part 3:2015

21 May 2021 – 04 June 2021 **Testing Period**

On testing the samples, the following results were obtained:-

SIZE Average Powder Mass per Glove

0.08 mg M

SIGNED FOR AND ON BEHALF OF SGS (MALAYSIA) SDN BHD

**** End of Report ****

CHEE TUCK CHOON SECTION HEAD IKM No. M/3983/6401/12/14